The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Parts
Mcnual
NMIAJB

"933 0221 o

8-91 (Spec A-B) :
. Ropleces B8-83 {Spac A B
a ‘Prmted in .SUAL

Redistribution or publlcatlon of this document
by any means; is strlctly proh\blted
! ] . i H . .




SAFETY PRECAUTIONS

The following symbois are used in Onan manuals (o alert
users to the polentially dangerous condilions relating to
maintenance of the equipment and replacemen! of parts.
Please read and observe.

This symbo! warns of immediate
hazards which will resull in severe
personaf injury or death.

, This symboi refers to a hazard o
[.‘..‘ﬂAP "iNG} unsafe practice which can resu/
in savere personal injury or death.

Py This symboi refers to a haxard or
&QQUTI@ unsafe practice which can resuit
in personal injury or product or property damage.

MODEL IDENTIFICATION

To avoid errors or delay in filling your parts order, always
give the MODEL, SPEC NG, and SERIAL NO. from the
Cnan nameplate.

For handy reference, insert your nameplate intormation
int the spacas below:

MODEL AND SPEC NG

SERIAL NO

PRODUCT SAFETY PRECAUTIONS

AWARNING

Contact with USED ENGINE OILS has been identified by a United States federal agency and
some USA state agencies as causing CANCER or REPRODUCTIVE TOXICITY. When checking or
changing engine oils take all necessary precautions not to ingest, breathe the fumes or contaci

the used oil.

AWARNING

Contact with ASBESTOS has been identified by a United States federal agency and some USA
stale agencies as causing CANCER or REPRODUCTIVE TOXICITY. When handling engine
gaskets take all necessary precautions not to ingest, breathe or contact the dust from the
gaskets! Use adequate ventilation and wear proteciive gloves, masks and clothing!

| AWARNING)

Contact with BENZINE and LEAD, found in gasoline, fuel additives and solvents has been
identitied by a United States lederal agency and some USA agencies as causing CANCER o7
REPRODUCTIVE TOXICITY, When checking. draining or zdding gascline and fuel addltives, or
using solvents take all necc ssary precautions not to ingest. breathe the fumas, orcontact the

liquids. Use adequme ventilation and wear protective gloves. masks and crothmg'

Redistribution or publication of this document
by any means, is strictly prohibited.



Introduction

This catalog applies to the MAJR Senerator Set. Parts are arranged in groups of relatad
items and each illustrated part ‘s identified by a reference number in the party list,
Urniess otherwise mentioned in the descriptics, parts are interchangeable betwean models.
farts illustrations are typical. Using ihe modei and spacification number from your
;anerator set nameplate., selact parts that apply to your set. Right and left sides are
determined by facing the engine end (front) of the sert.

Set Data Table

Mcdel Identification Reting RPHM Reting Sattory Voliage
2.5 MAdB - * J & & 2500 Watts 3900 RPM 12 vVDC
3.0 KA - %/ & @ 3000 Wattks 3600 RPM 12 ¥DC

Electrical Data Table

voltage Caode Volta Hertz Wire Phase
iR 120 60 2 1
53BR 118/220 50 3 1
53CR 120/240 &0 3 1

* vyoltage codes follow model letter desigmation
Specification Number: Humber 1 is standard. al) others indicate veriaticons.

g Specification Letter: Letter Advances (A to 8, B to C stc) with major
maisufacturing changes.

1 ) Rediétribution or publication of this document
by any means, is strictly prohibited.




Index

Arm, Governor @ Kit. Gaskst ~ Tarburetur 12
Kit. Gasxet - Enaine @
Backpiate, Magneto 13 Kit. Geoket - $il Pump B
Base., Q17 8 Kit, Mufrfier 24
dearing, Camashatt 4 Kit. Reparr -~ Water Pum: 18
Bearing, Crankshat: 4
Bearing, Gowernar Snhafr @ tine. Fuei 11
Beli, End 20, 21
Beit. Gog 13 Manitoid., Exhaust 24
Biock, Cviinder 4 ¥anitoid, Intake 11
Biock,. Terminai 14, 18 Mgter, Time Totaiizing 1%
Biower 20 Mount., Vibration 10
Breaker, Ignition 14 Mutftier. Marine 24
Breaker, Circuit 18
Brush, Generator 21 Pam, Drip 10
Panei. Contral - Basic 28
Camshatt @ Panel, Contro! - Omiuxe 26
Cap. Bii 4 Parsi., Remore 25.26
Capacitor, £ndpeii 21 Pin, Camshafy &
Carburetor, Gasoline 11, 12 Fiston B
Choke, Eiectri1gc 11 Fflate, Rear Bearing 4
Ciearer, Air 11 Piug. Spark 13
GCoil, Magneto 13 Puiiey, Crankshaft 13
Controt 18 fPumeg,. Fueil 15
Cover, Gear 9 Pump. Oii 8
Cover, Thermostat 6 Pump, #Water 16, 17
Cover, Vaive &
Crankshaft & Recrifier, Bridge 21
Gup. Governor & Retay. Control 18
Resorator 11
Draincock., O0ii @8 Ring Set &
Rod. Connecting 6
Etncheit 20, 21 Retaor 20
Filter., &ir 11 Shatt, Governor 9
Flywhee! 13 Shield, Sound 24 :
Fuse 19 Spring. Governor 9 oo
Stator 20 “l
Gasket, Cylinder Head & Starter 20, 22
Goar, Camshatt & Switech, Hi Epgine Temp 4
Geunr., Crankshaft 6 Switeh, Hi Exhaust Temp 24
Generator 20 Switch, 0il Prossure 8

Switeh, StarcfStop 18
Hgress, Wiring - GCoatrol 18
Harness, Wiring - Remote Control 28, 26 Tarminai, Receptacie 15
hsad, Cviinder Thermestat &
Housing 23

- ]

. VYaive. Exhaust 6
impeiler 17 : Vaive. Intake &
Indicator, Qi1 4 . -

2 . . : ‘ Redistribution or publication of this document
' by any means, is strictly prohibited.




Cylindar Block

, = ’ Redistribution or publication of this document
L 4 by any means, is strictly prohibited.



Eylinder Zlock

REF  PART Qry PART REF  PARY QY PARY
NC. MO, USED DESCGRIPTION NO. NO. USED DESCRIPTION
1 1 B8lock, Cylinder (Pressure 13 120-0387 i +Tube, Lire - 0il {4-5/16" Lg}
Lubrication) {Inciudes Parts 14 101-0367 2  +Bearing, Camshaft
Marked +} (Refer to Short i5 516-0012 2 Pin, Dowel
Block Index For Replacement) 16 I02-0753 1 Plug, Filler - Qi1

3 550-0045 5 Washer, Lock -~ Spring (5/i6"}
4 800-0029 L] Screw, Cap - Hex Head i7 102-0612 1 Gagket, Cap - Indicator
(1271818 x 1-1/8") 18 110-044} 2 Guide, Valve
& 009-0041 i Seal, 011 ~ Crankshaft 19 110-0068 1 Gasket, Guide -Intake Valve
7 101-0729 1 Plate, Bearing - flear 20 30g2~-0002 1 Switch, Temperature - High
8 1Ci-0257 Gasket Kit, Plate - Bearing Engine ‘
g S17-0048 1 +Plug, Expansion {1-5/8" Qia.) 21 812-0075 2 Screw, Machine - Round Head
10 +Insert, Sest - Valve [Exhaust) (#5-32 = 1/4")
110-0828 i Standard 22 854-0007 2 Washer, Lock ~ [T (#8)
110-0826-02 1 .002" Oversize
110-0826-05 1 008" Oversize
110-0826-10 1 010" Oversize + - Parts Included in Cylinder Block.
11 s517-0041 i +Plug, Expansion {1-1/8" Oia.}
12 +Bearing, Crankshaft
101-029¢C 2 *Standard
101-0290-G2 2 4027 Undarsize
101-0295-10 2 010" Undersize
161-0290-20 2 020" Undersize
101-0290-30 2 Q30" Undersize
Tl ‘ Redistribution or publication of this document

N . 5 ’ " by any means, is strictly prohibited.



cylinder Head

& ] : : - Redistribution or pubiication of this document

> ! ' B by any means, is strictly prohibited.



REF
NO.

O B Gl p

Wwm-am

10

12
13
14
15
16

PART
NO.

859-00:02
£05-3038
‘100839
830-00135

5260063
123-0486
110-0942
110-0832
110-0008
110-0558
116-0540
110-0A609
ii0-0828
110-0827

115-00086
115-0006-05
51B-0012
102-0050

104-0048
515-0001
104-1587
150-0078
150-1695

510-0015
106-0317

150-1257
150-0077
105-0004
515~0001
105-0300
150-0075
520-0143

QTY
USED

pod i fa) P b B i b et ot el b Y

=R P

- N Pk bk ok el et

Cylinder Head

oy

FARIT

DESCRIPTION

Nut, Acorns {5/16-74")
Bracket. iLifting
Head, Cylinder
Screw, Cap - Hex Head
(1/4-20 x 3")
washer. Flat - Copper [1/8")
Valve, Breaibter
Cover. Compartment - Valve
Gasket
Lock, Spring ~ Valve
Retainer, Spring ~ Valve
Rotator, Valves
Spring, Valve
valve, Intake
Valve, Exhaust
Tappet., Valve - Includes
Adjusting Screw
Standard
.005" Oversize
Rirg, Retaining
Washar. Retaining - Gear
{Special)}
Gear, Grankshaft
Key, Woodruff
Crankshaft
Ring. Retaining
Cup. Goverrior {Includes Parts
Marked *)
#8all. Fly - Governor
Gear, Camshaft {Includes Parts
Marked %)
#Spacer, Gear ~ Camshaft
#Plate, Gear - Camshaft
Washer, Thrust - Camshaft
Key, Woodruff
Camshaft
Pin, Center — Camshaft
Stud (5/16-24" x 5/16-18" x
ou 11/320)

REF
NG

35

37
38
38
41

42
42

45

46
47
50
51
52
53
54
55
58
51
58
59
60
61

PART
E U

520-0535

110-0G840
150-1%19
1501520

112-0177
112-01717-10
112-0177-20
112-0177-30
112-0177-40
112-0063
112-0013

113-01%%

113-0175-10
113-0175-20
113-0175-30
113-0175-40

1140095
114-0095-10
114-0¢095-20
114-0095-30
114-0023
854-0014
3090539
3090004
309-0088
305-0538
130-2735
526-0122
503-0654
S02-0029
5020433
$03-0446
503-0304
168-90069

QY
USED

ni

At s

P Emf hod ped jemd 5ot R

ket ok e Bk ok b ek p gk b gk BN B b et b el b e R e

PART
DESCRIPTION

Stud {5/16-24" x 5/16-18" x
3¢ - 1/8")
Gashket, Head - Cylinder
“Hub, Governor
*Cup and Bushing, Governor
Pfiston
Standard
.010" Oversize
G207 Oversize
.030% Qversize
04G" Oversize
Pin, Piston
Slin, Pin - Piston
Ring Set. Piston
Standard
B10Y Oversize
L020" Qversize
Q30" Oversize
.049" Oversize
Rod, Connecting
Standard
.010" Undersize
.020" Undersize
.030" Undersize
Screw, Cap {Special)
wWasher, Lock - IT (1/4"}
Cover, Thermostat
Gasket, Cover - Thermostat
Spring. Thermostat
Thermostat :
Bracket, Guard - Belt
washer {5/16")
Hoge
Reducer
Elbow
Clamp
Hose
Gasket Kit, £ngine

% - Parts Inciuded in Governor Cup
£ -~ Parts Included in Camshaft Gear

Redistribution or publication of this document
by any means, is strictly prohibited.



011 System

REF  PART QryY PART REF  PART qQry PART
NO. NO. USED DESCRIPTION ND. NO. USED DESGRIPTION
1 505-0274 i Plug, Fipe ~ Socket Drive 11 102-0886 ! Gasket, Hasez - 0il
7 120-0140 1 Spring, By Pass - (il 12 1206-0571 1 Cup, Intake - Qi1 Pump
3 120-0012 1 Plunger, By Pass - 0il 13 8000007 2 Screw, Cap - Hex Head
5 309-0322 1 Switch, Pregsure - Low 01l {1/4-20 x 1"}
g9 800-0056 6 Screw, Cap - Hex Head 14 850-0040 2 washar, Lock - Spring {1/4")
(3/8=16 x 1-3/4") 15 120-0394 1 Pump, 0§71
9 850-0050 1 Washer, Lock - Spring (3/8") is 120-0151 1 Sasker Kit, Pump ~ Qil
10 102-0864 1 Base, 0i1 19 505-0054 1 Piug, Squares - Head

) Redistribution or.publication of this‘doc:umen.t
i ) 3 by any means, is strictly prohibited.



gear Cover

Lo F A
§

REF  PART QrY PART REF  PAR QTY PART

NO.  NO. USED DESCRIPYION NGO, NO. USED ~ DESCRIFPTION
1 103-0435 i Cover, Gear {Inciudes Parts 14 970-0131 2 Hut, Lock - ET (#10-32)
Marked *} 15 103-0013 H Gasket, Covar - Gear
2 516-0117 1 *Fin. Roll 16 150-2097 1 Link, Governor Arm to
Governor Cup Stop Carburetor
3 150-1426 1 *Arm and Shaft. Governor 17 518-0006 i Clip, Governor Link to
4 150-D177 1 *Stud. Adjusting - Governor Carburator
Sensicivity [#10-32 x 1-7/8%) 18 150~0639 1 Joint, Ball
5 180-1187 1  *Yoke, Shaft — Governor 1¢ 815-0046 2  *Screw, Mounting - Governor
6 509-0008 1 *Seal, 0il - Govarnor Shaft 20 Screw, Cap -~ Hex Head {Gear
T 510-0008 1  *Be. ‘ng, Lower - Governor Cover Mounting}
Shaft B800-0031 2 5/16-18 x 1-1/2*
8 510-0013 1 *Bearing, Upper - 3¢ser nor 8000034 ? 5/16-18 x 2/1/4"
. Shaft 21 850-0045 4 washer, Lock - Gear Cover
¢ 510-0014 1 *Ball, Thrust - Governor Shaft ; . Mounting (5/16"}
' 10 150-1429 1 Brackst, Spring - Gov.ernor 22 87T0-0053 3 *Nut, Hex {(#10-32} ,
o 11 509-0012 i *Seal, (07l - Front ‘ 23 8150290 1 Screw., Hex Washer Head
Pl 12 150-0098 i Spring, Governor , ' : {1/4~20 x $/8")
’ © 13 185-00896 1 Stud, Spring - Governor Tension : :

Adjusting (#10-32 x 1-11/16") .
* Parts Included in Gear Cover.

£ _ } . Redistribution or publication of this document
i : _ 9 by any means, is strictly prohibited.



BSase and Mount

REF  PART QTY PART REF PART Qry PART
NO. NO. USED DESCRIPTION ) T USED DESCRIPTION
1 #03-2298 1 Pan, Drip ¢ 850-0045 1 washer, Lock (5/16")
2 402-0569 2 Isolator, Vibration 10 B70-0153 1 tlut, Hex (5/16-18"}
3 402-0550 1 .Isolataor, Vibration 11 800-0047 2 Screw, Cap - Hex Head
4 4)3-2296 1 Mount, Front - Engine {3/8~-16" x 5/8")
% 821-0010 8 Screw, Lock ~ Flange 12 850-0050 2 Washer, Lock - Spring (3/8" )
{1/4-20 x 1/2%}) 13 800-0033 2 Screw, Cap ~ Hex Head
6 8000033 1 Screw, Cap - Hex Head (5/16"18 x 2") .
{5/16-18 x 2"} 14 850-004% 2 Washer, Lock - Spring {5/18")
7 526-0333 i Washer, Flat (5/16 } 15 526-0324 2 Washer, Flat {5/16%)
8 526-Gli5 1 Washar, Flat (5/16%)
] M’ . Redistribution or publication of th[s document

by any means, is strictly prohibited. .



REF

LV S

—~ O (P

PART
NO.

501-05613
502-0138
146-0383

141-Q078
154-2508
140-1269
145-0111

520-0870
153-0584
153-0583
1530582

1460241 ¢
518-0387
2530013 ¢
868-0001 -

140-1985
14G-1938
5180265
520-0953
iEhs 2054

Qry
USED

[ S

[ S X

B et ber bt bt I B ped ket s 3 s B

Fusl Systes

PART
DESGRIPTION

Line, Fuel

Elpow. Flare - Maie

Carburetor, Gasoline {See
Separate Group for Parts)
{Exciudes Mounting Gasket)

Gasket . Mounting - Carburetor
Manifold, Intake

Adapter, Intake

Gasket, lntake Adapter (o
Carburetor

Stud (Speciat)
i.ink, Choke - Fiectric
Bracket Assembly, Choke
Bracket and Bughing, Choke
Shaft. Choke
Ring, Retainer - :mterna.
Washer . iock ~ 7 {1/4"}
hue, Jam ~ Hex {[L/4-28"
Insert, Resonator
Gasker . Resonhator
Compound, Retaining
Stue {Speciail
Cleaner. Air

11

REF
NO .

21
22

23
24

pig]
26
27
28
2
30
31

32

34

36
3
37
38

PART
NG,

870-0131
800~0308

859-0040
800-0006

520-0856
870-0131
i40-1966
153-01i3
153-0017
153-0440
8i5-0i10

850-0L30
8150285

526-0048

332-0527
850-0025
812-0085

ol 3

[

Jar pt bd d pat B

L I B i

‘ PART
DESCRIPT ION

Mut, Hex — ET (#10-32)
Scrow, Cap - Hex Hoad
(1/4-20 » 2-1/B")
Washer, wock {1747}
Scraw, Cap -~ Hex Head
(178-20 x T/8")
Siud (Speciail
Nut, Hex - W/ET (#10-32)
Raescnator
Cover. Gnhoxe
Elemeny, Bi Metal
Housing. Ghoke
Scrow. Machine - Round Hepd
(#1032 x 7/87}
‘Washer, itock - Soring {#10)
Screw, Machine - Round Heao
WAET {ﬂB 32 « 57167 :

Washer . iat (48}
Tcrm:nal Tab {.2%)
Washer . Lock {88}

Screw, Macnuar - <gund Haad
“3 32 x 1.12;

Redistribution or publication of this document
byanyrﬂeénsissﬂkﬁW[ﬂombned



REF
KO, NO.

[
TOWDB-t MW

PARTY

1464383

146-0122
146-0119
146-0102
146-0118
146-0408
146-0145

146-0113
145-0111
146-0110
i46-0108

oy
(SED

-

[ N Yl L A Y

Carburetor Paris

PART
DESCRIPTION

Carburetor, Gasoline
{Exc ludes Mounting Gaskst)
Serow, Stop - Throttle
valve., Throttle
*Caghat, Retainer - Bowl
Bowl, Fual
Shafy, Throttle
*Valve, Float (Includes Sext
and Gaaket )
Nozzle
*Shafc, Flost
Float :
Screw {Special)

REF
NO.

11

iz
13
14
15
i6
17
is

i9

PAR
NO.

1460209
14€-0407
1460104
145-0408
1460186

1469120

146-0117 .

146-0253
1460124

vy
st

1
1
1
i
2
1
L
1
1

PART
DESCRIPTION

*Nandie, Idle
shaft, Choke
valve, Choka
*Hoadle, High Spesd
Spring, Throttie Stony Screw

and ldle
seal, *0* Ring - High Spuwad
Neeadle
Spring Kit, High Speed
Heedle

Repair Kit, Carburator

" {Includes Parte Marked *) .
*Gasket, Kit. Carkuretor

* parts Incliuded in %ﬁpair‘ﬁit,

~Redistribution or publication of this document
by any means, is strictly prohibited.



REF

2

3

PART
ND.

1670237
515-0113
160- 1353
104-1658

g21-0008
821-0005
512-0168
850-0055
8000081

$11-0148
104-1653

Qry
LSED

b et

[l s ]

P g

ignition Systesa

PARY
DESCRIPTION

Plug, Spark

Key, Woodruff

Flywheel (Includes Magnets)

Cover. Flywheel (Used Yhrough
Juna 1587)

Screw. Self-locking - Hex
Washer Head {#10-32 x S5/16")
Used Through June 1987
Used Beginning July 1987

fullay, Crankshaft

Washer, Lock - Spring {7/16")

Screw, Cap - Hex Head
(Speciall

Belt, Cog

Guard. Balr (Used Through
June 298T)

REF
NO.

14
15
16
w

18
19
20
21
22

23

PART
#o.

180-04b4
1600155
1671595
812-0075

B854-000%
815-0290
A/50-0040
EM6-0214
150-1324

104-1658

I

y o
LTI

T,

i

R R U I T &
8

—

PART
DESCRICTION

%elate epng Core

*Coil, Magneto

“Lead, Tension - Hi

*Secrew. Machine - Round Head

{#0-32 »x 1/4")

*wagher, Lock - 1T [#8)
Scraw, Thread Forming
Washer, Lock - Spring (1/78")
Washor, Flat (1/4%)
Backplate, Magneio {includes

Party Marked *}
Guard, Belt and Flywheat
{Used Beginning July 1887)

* parts Includod in Magneto Backplate.

13

Redistribution or publication of this document
by any means, is strictly prohibited.



=
m
n

8

[+ o ~t 2] N &= LD B e

Breaker Bou

17

o

PART QY PART REF FPAR qQry PART
NO. USED DESCRIPTION NO. NO. USED DESCREPTION
160-1329 1 Box., Breaker - Ignition 10 5260049 1 Washer, Flat - Brass (#10)
160-1183 1 Point Set, Ignition 11 508~-0016 1 Washer, Fibre ~ Insulating
812-0148 2 Screw, Round Head (5/16")
{1/4-20 x 1/2") 12 332-0319 1 Block, Terminal
312-0097 1 Condenser 14 160-1336 1 Cover, Box - Breaker
518-004%9 1 Screw, Round Head — ET 15 160-1337 1 Gasket, Box - Breaker
{#8-32 x 1/4") i6 160-1335 1 Gasker, Box - Breaker
508-0017 1 Washer, Fibre — Insulating 17 526-0063 2 washer, Fiat - Copper [1/4°)
{#10} i8 802-0034 2 Screw, Cap - Socket Head
854-0010 2 washer, Lock -~ IT (#10) (1/4-20 x 3/4"}
871-0010 2 Nut, Hex - Binding Head 19 160-1331 1 P lunger
{#10-32) _ 20 160-0264 1 Guide. Plunger
332-0284 1 Screw, Machine - Hex Head, 21 160-0382 1 Diaghragm
Brass (#10-32 x 3/4") 22 854-0014 2 washer, Lock ~ IT (1/4%)
SR
. il g : . 14 : Redistribution or publication of this document

o by any means, is strictly prohibited.



Fuel Pump

i !
| i
y ;
N ‘ E
B
I
TY PART REF PART Q1Y PARY
. ﬁp :3‘.“ Sseu . DESCRIPTION m. . UsEp OESCRIPTION
L - . e & ; : | o )
: 1 o . _ ) : . " ~ o, Imrt“ | :
b 1 149-0554 1 Pumo. Fuel - Eleciric 4 502-0002 i Eibow. Ma 7 Inver :
! t g ésswoooﬁ 2 . wWasher. Lock ~ EIV {1/4") : 502 -0404& } Elbow, Male - 90° o
: '3 2

862-0001 C Nat. dex (174200 8 332-198 1| Terminal. Recetecle ggi

. Coon Redlstrlbutton or: publscatlon of thls documqnt
. ) 15 . N by any means is strlctly prbh\blted s
bt L St R A T et I A




Water Puap

3

REF  PARTY QryY PAZY REF PAR QY PART
NO. ND, usen DESCRIFTION ND. WO USED DESCRIPTION
1 800-0025 2 Screw, Cap - Hex Head 8 S12-0l64 1 Pulley. Fump - Water
(5/16-18 » 5/8") 9 505-1247 1 Elbow, Street - 90°
2 850-0045 2 wesher. Lock [5/16") 10 505-1246 1 Elbow, 90°
3 131-D420 1 Brackat, Pump - Watrer 11 503446 2 Clamp, Hose
4 132-0284 1 Pump. Water {Sees Separate i?2 503-1408 1 Hose
Page For Components) i3 502-0300 H Connactor, Howe
& 815-tull 2 Bolt, Carriage {1/4-20 x 3/4%} 14 502-0978 1 Adapter, Hose
£ 8B0~-ui0 2 washar, Lock {1/4"] ‘ 16 B815-06836 1  Screw, Set - Socket Head
T 862-0001 ? Nut. ‘Hex {1/4-20") ‘ : ‘ ; 1 (#10-32 x 172"}
‘s Redistribution or publication of this document

i . . by any means, is strictly prohibited.



Water Pump Components

REF  PART QY PART REF  PARY QY PART
NO. NO. LSED DESCRIPTION NG. NO. USED DESCRIPTION
132-0284 1 Pump, Water 10 132-029% 1 Pin, Straight - Sotid
1 132-0312 A *Screw, Machine - Brass 11 132-0308 1 *Ssal
Binding Head 12 132-0303 1 Washer, Non-Metallic
2 132-0306 1 Cover, Pump - Water 13 132-0296 1 Ring, Retaining
3 132-0309 1 *Gasket, Cover - Water Pump 14 132-0299 1 Ring, Retaining
5 132-0310 1 *Impeller. Pump - Water 15 132-0300 2 Baaring, Ball
6 132-0302 i Screw, Machine - Brass 16 132-0304 i Washor and Spacer. Pump - Water
Binding Head 17 132-0301 1 Ring, O
T 132-0298 1 Washer, Flat - Copper _ 15 132-0307 1 Shaft, Pump - Water
8 132-030% 1 Gam, Pump - Water 20 132-0311 1 Repair Kit, Pump - Water .
g 1az-a28? 1 : : ' {Includes Parts Marked *)

Plate, Wear ~ Impeller

x Partsllnciuded in Repair'Kith

e : i ) . Redistribution or publication of this document
L . : ; . o 11 . .by any means, is strictly prohibited.



Control

, & ' Redistribution or publication of this'document

o (T 18 " by any means, is strictly prohibited.



REF
NG

S

PART
NG.

301-9245
98-5353

308-073%
321-0175
815-038%

302-0885
870-1183
323-0440
320-1364
508-0015
526-0048
853-0005
8710007
307-188€
821-0004

323-1512
307-2492
815-01086
854-0006
8540010
332-0406

332-2758
332-0426
870-0131

qQTY
USED

n

F o R e [AREAN SRR SN SR T

[

Control

PART
DESCRIPTON

Panet. Fromt {Control)
Decz!, Panel -~ Controi
{Not Shown)
Switch, Start/Stop
Holder, Fuse
Screw, Machine - Round Head
{#6-32 x 1/2%)
Meter, Totalizing - Time
Nut, W/ET (#6-32)
Plug, Soclet - Housing
Breaker, Circuit
washer, Fiber (#8)
Washer. Flat (#48)
Washer, Lock — ET (#8)
Nut, Hex {#8-32) :
Relay, Ianition
Screw, Machine - Lock Head
(#10-32 x .31")
Socket, Relay
Relay, 3 PDT, 120 VAC
Screw. FIL HM (#6-32 x 3/8")
Washer, Lock - IT {(#8)
Washer. Lock — IT (#10}
Block. Terminal
Strip, Marker
60 Hz Sets
50 Hz Sets
Nut, Lock- ET (#10-32)

19

REF
HO.

23
24

25
26
27
28
30

31
32

33
34
35

36

PART
NO.

810-0082
B12-C059

850-0020
508-0208
323-0488
301-9248
813-0102

508-0016

338-2593
338-2043
357-0030
307-2726

J21-0148
3210256
301-9247
98-5398
98-5675
320-1441
98-4325
98-4508
98-5358

Qry
USED

el [ LU [

B b et

Ll B e ol Sl el ol

FART
DESCRIPTION

Screw, Machine — Round Head,
Brass {#8-32 x 3/4")

Screw, Machine — Round Head

{#6-32 x 1/4"}

Washer, Lock (#6)

Bushing, Nylon {3/4%)

Connsctor, Socket

Box, Gontrol
Screw. Machine ~ Round Head
(#10~32 x 5/8")

Washer, Fiber (#10)

Harneas, Wiring - Gontrol
60 Hz Sets
50 Hz Sets
Rectifier ‘
Spring, Holddown
Fuse
10 Amp
15 Amp

Cover {Does Not Include Decal)

Decal. Wiring Diagram
Decal, Wiring Diagram
Cover, Plate

Decal, Warning

Decal, Certification

Decal, First Mate

Redistribution or publication of this document
by any means, is strictly prohibited.



REF  PART
NO.  NO.

1 231-0273

kS

220-3117
220-3125
220-3100
211-0352

L

301-9244
319-0688
191-159¢

U

307-1617
BOO-0052

850-0050
862-0003

Gt
0w [+ JEN}

12 821-0009

8000187 .

Qry
UEED

—

b et

e

[t b L P2

Ganerator

PART
DESCRIPTION

Adapter. Generator
Stator, Generator
Code 53CR {50 Hz)
Code S3BR (50 Hz)
Code 1R {60 rz)
Beli, End (Ssee Separate Paqe
tor Components)
Support, Rear - Gontrol Box
Bracket. Mounting
Starter {3ee Separate Page
for Components)
Relay, Seolenoid - Electric
Screw. Cap - Hex Head
{3/8-16 x 1-1/2")
wesher. Lock {3/8")
Nut, Hex (3/8-16")

~ $crew. Cap - Hex Head
- {1/4-20 x 5"}

Screw. lLock - Flange
{1/4-20 x 3/8")

REF
NO.

13

14
i5

16

i

17
i8
19
20
21
22

23
24

25

26 .

27

28

0

PART
RO.

815~0340

850-0040
516-0196
898-0045
336-0233
226-3107
862-0001
856-0006
337-0052

815-0384

856-0010
800-0054

800-1030

201-3284
202-06T4

520-0954

orY
USED

L e % L)

)

sl ol o

" Rotor. Generator .

PART
~ DESCRIPTION

Screw, Hex Washer Head ~ Thd
Forming (#10-32 x 3/8")

washer, Lock {1/4") -~ |

Pin, Leocating

Sleeving

Lead, Scionoid

Lead. Slolnoad

Nut., Hex (1/4-20")

Washer, Lock - EIT {1/4")

Strap. Bond

Screw, Hex Washer Head - Thd
Forming [3/8-16 x 3/4")

washer. Lock - EIT (3/8%)

Screw, Cap - Hex He=zo
{3/8~16 x 2")

" Screw, Cap ~ Hex Head

(5/16-18 'x 1-1/3")

Steeve, Stud -
Studj(Special)j

Redistribution or publication of this document
by any means, is strictly prohibited



End Bell

&
REF  PART oty PART REF PARY % PART
NO. NO. {USED DESCRIPTION HNO. W DESCRIPTION
1 211-0352 1 Bell, €nd ~ Generator T 312-0194 1 Bracket, Mounting - Gapacivor
2 212-1249 1 Guide, Brush 8 356-0056 1 Capacitor
3 214-00%9 ? Brush 9§ 815-0395 1 . Screw, Hex Head - Thread
4 232-2841 1 Arackat and Ractifier Forming [#6-32 x 3/8"}
5 516-0196 4 Pin 10 305-0548 1 Rectifier, Bridge
6 510-0107 1 Bearing, Rotller
fdne _ . ‘ Redistlribution or public?ation' bf this dO(::ument

- . . : - : ! : - N ‘ " by any means, is strictly prohibited.



B2

- ..
DW= &N

oy
LY s

13
14
18

Sterter Components

PAR
NO.

WFS
NFS
HFS
NFS
HFS
181-1156
191-1088
350-0040
191-1633
191-1038
191-1039
NFS
NFS
NFS
NFS$

QrY
useED

1
1
i
1
1
1
2
2
1
i
i
4
1
2
2

PARY
. DESCRIPTION

#Covar, Dust
#Nur, Stop
#asher, Stup Nut
#Spring, Anti~drift
#Spacer, Cover - Dust
Orive, Starter
Scruw, Cap - Hex
wWasher, Lock = 1T {1/4")
Cap, End - Drive
washer, Thrust - Armature
Armaturs, Starter
"tSpring, Brush
tHolder, Brush
tScrew and Lockwasher
*t8rush, Ground .

AcF
is
w
is
19
20
21
2

&3
24

25

o Ee
[ T |

22

PART PART
. S;ED DESCRIPTION
NFS 1 *#Stugd and Brush, Input
NFS 1 iBushing. Insuiation - Inpuy
Stud
NFS 1 teagher, insulation - Input
$tud '
NFS 1 iWashar, Flat - Inpuc Stud
KFS 1 fvssher. Logk ~ Input Stud
HFS 1 #Mut, Securing - Input Stud
181-1040 1 Cap, Commutator (Inciudes
Parys Marked t)
1 sousing, Starter Motor
191-1641 1 fepair Kit, Brush. Spring and
Stud {Includes Part3 Marked ™)
2 x1-1359 1 Cover, Nust {Includes Parts
s Marisod ) :
: . L : : . :
ineiuded n the 191-1040 End Drive €ap. = |
. Included in the 191-1041 Brush. Spring and Stud kit

- Included in wne 191-1358 Oust Cover.

Redistribution or publ:ication‘of this document
by any means, is strictly prohibited.



REF = PART
WD, NG.

1 405-3357

2 821-0010

Hous ing

QY PART REF . PARY Y © i PART
USED' DESCRIPTION NO. WD, ' USED: - OESCRIFTION
©1. . Housing Kir, Set {Includes 3 405-3450 - 1. *Housing, Borrom
> ‘Parts Marked *} 4 © 405-3448 1 | *Housing, Top . .|
T EScrew, Lock - Hex Head 5 4gg-05e8 4 0 Larch A
{1/8-20 x 3/2*) & 4A0&-0588 a Gr omeset

* H bpwg. Mt o
Perre Inctuded In &ERMHB%H"D?%E@HCEIHOH of this,document
by any means, is strictly prohibited.

23



Kufflar

REF  PARN Qry PART REF FARY a1y PART
ND. SO USED DESCRIPTICH . M. 5ED CEBORIPYION
i 155-2108 i Mufflgr Kit (Includes
wMuffler. Clamps end Strainer) 12 505-1349 1 7 lbww, Pips - 45° (Spac A Only)
2 503-0429 g Clemp, Hose 13 S08-1M8 1} Nipple, Clons {Stainleas)
T 503-14l0 Hose, Bulk is;m; A Oniy)
4 155-1002 1 Strainer., Slotted 4 870-1183 1 #r, Wex {#6-32)
5 50z-094] H Connetios, Hote {Spec A OUnily) 15 321-0038 ] Nut wock « Conduit (3/47)
6 154-2579 1 Manif: ¥, "rhaust (Spas A ly) 13 154-2587 1 Menifald, Exhauet (Spec B Only)
1 309-0501 1 Shiald, Se’ oh 17 502-0034 2 Screw, Sockey Head
& I0-DABE 1 Switch, Tomgaraturs - High ‘ S f174420 3/&"‘) {s;:n_oc ] Onlw
oo Exhaus . ‘ 18 m»omm 2 washer, Lock (1/4%)
® BA&6-002] 2 waehar. Lock (8€) _ 0 iSpec B Grly) 4 i
1o B12-0064 ¥4 Berew. Machine ~ Raund Head 1 ]55*2256 R U Gasket, hm!lfﬂdl “‘ Eﬂhmﬂﬂ
: ' C(#6-32 » 9/16%) ‘ ‘ o {Spoc L nn‘iy} ' ‘
# il ' ) Redistribution or publication of this document

T ‘ n ) ) " by any means, is strictly prohibited.



REF
ND.

U oW Ay o

&

PART
NO.

300-2060

815 U3u0

J01-3566
308-0827

R imiii?

J23 080D

323 UBOO
387 0642

QY
USED

Py

Remoie Control Psnel (Basic)

PARY
DESCREPTION

Ponat ¥ak, Comtroi - Romdse
fBasic} {lnciuces Parts
Markes *)

rScrew. Wood - Oval Hepy ~
Gross Recesswsu (8D = 1/27)

*Panui. Control

rEwiteh, Rocker

narnesd. Wirteg - 6

{inciudes Parts Morked #)
" §Hous Theg, o i

CRPin, Connector

e, Capie

25

REF  PART oY PART
. W0, USED DESCRIPTION

Harness, Wiraag §Iog luses
Parts Moregs

338~ 1080 i Tam oot
xRN 3 i Torey ©ea1
i 332-080 5 “larmang i Rina (Bize B

~ - Parts ingciuded in 3003080 Remoce Contra: Panc

% -

£t I T N

Farys Brglacoo (n 3381082 W.ring narnoss.

© Parts Ingluoed: m-;zw-wu‘mpmu.sng FIR-A0E] W
i ESS ‘ ‘ : . :

Redistribution or publication of this document
by any means, is strictly prohibited.



REF
NG

B2 N

o

PARY
N

3003067

81560380

H1-3606
3020885
302 -G888
308-0827
J58-0034
860- 9005

815-0385-
338-1087

Qry
USED

3

r 3

Pl B g Pt s et

Py

Remuote Control

PART
CESCRIPTION

Pane( K1t. Lontroi -~ Remote
{Dotuxa) {Incivdes Fares
Maraed A}

AScrew, Woou - Oval Head -
Cross Rocessed (#5 x 1/2°)

*fanel, Contro!l

tMeter, Totatizing - Time

*Mater, Condition - Battery

“Switoh, Rocks.

*Diocie and Lena .

“Nut . Hex (#6-07)

- *Screw. Machine ~ Round head

{6832 ® L/27)
Harness, Wiring — &
{loviudes Parces Marked 3)

i

Pane? (Deluxa)

REF  PART QY PART
HG. M. USER DESCRIPTION
1 323-0400 i “WHousing. Pain
12 323-0500 5 Ta#FIn. Connector
13 332-0842 I #lw=, Capea
14 Harneas, Wiring {[ncluaas
Paris Markea ")
338- 10806 3 Tover Ty
338-1082 i Thurtw Fasy
i% 332-0801 S “Termingl, flirg {Size 36}

= - Parts lnoiunes in 300-3082 Rumote Control Panel

M

 ~ Parts Inclucdde in 338-1080 and 338-i0BL Wiring

K’t L i : ) e : . :
~ Parts Iociuded in 238-1082 Wiring Marness.

Harness.

Redistribution or publication of this doc.u‘ment
by any means, is strictly prohibited.



Part No.

308-0739
308-0827
3038-0827
308-0002
36G92-2004
3089-GUBE
309-0322
309-0484
309-0501
302-0538
309-0539
312-0097
372-07194
379-0688
320-1364
320-1447
321-0146
321-0175
321-0256
323-0400
323-0400
323-0440
323-04E3
323-0500
323-0500
323-0801
323-1512
331-0038
332-0284
332-0319
332-0406
332-D426
332-0527
332-0801
332-1993
332-2758
336-0233
337-0059
333-1080
338-1080
338-1081
338-1081
338-1082
335-108B2
338--2043
338-2593
356-0056
357-0030
359-0034
402-0550

Page

Part No.

402-0569
403-2296
403~2298
405-1039
405-3449
405-3450
405-34517
406-0588
406-0589
501-0513
502-0002
502-0029
502-0138
502-0300
502-0404
502~-0433
502-0941
502-0876
503-0304
503-0429
503-0446
§03-0446
503-0654
503-1408
503-1410
505-0054
505-0274
505-1346
505-1347
505-1348
505-1349
508-0015
508-0816
508-007¢6
508-0017
508-0208
509-G008
509-0012
509-0041
510-0008
510-0C13
510-0014
510-0015
510-0107
511-0148
512-0164
512-0168
515-0001

515~0113 |

516-0012

Numerical Index

Page

10
10
10

7
23
23
23
23
23
11
16

7

16
i5

7
24
16

"y
24

T
16

7
16
24

8

8
16
16
24
24
19
14
13

28

Part No.

516-0117
516-0196
516-0196
517-0041
5377-0048
518-0006
£18-0012
518-0049
5i18-G265
518-0387
£20-0143
520-0535
5200870
§20-0853
520-0954
520-0956
526-0048
526-0048
526~-0049
526-0063
52600663
526~0115
£26-0122
526-0214
526-0324
526-0333
800-0006
800-0007
800-0015
800-00625
800-0029
800-0031
800-0033
800-0034
80G-0047
800-0052
£00-0054
800-00586
800-0081
80n-0187
8UL-0308
800030
802-0034
802-0034
810-0082
812-0059
812-0064
812-0075
812-007%
812-0085

Part No.

812-0146
813-0102
815-0046
815-0106
815-0110
815-0285
815-0290
815-0290
815-0340
815-0380
815-0380
815-0384
815-0385
815-0385
815-0395
815-0636
816-0051
321-0004
821-0005
821-0009
821-0010
821-0070
8500020
850-0026
850-0030
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-5045
850-0045
850-0045
850-0045
850-0050
850-0050
8500050
850-0055
8530005
853-0013
854-0006
854-0007
854-0007
854-0010
854-0010

854-0014 .

854-G014

~ 856-0001

Redistribution or publication of this document
by any means, is strictly prohibited.

Page



Nuaericgl Index

Part No.  Tage Part No.  Page Pert No.  Pepe Part No.  Poge
256-0006 w5
B56-0006 20
856-0070 20
880-0005 26
8620001 15
862-0001 1
862-0007 20
£5Z2+-0003 20
868-0001 11
869-D002 7
3700053 g
873-013" 3
5730131 3
870-073) 19
870-0153 10
870-1183 19
870-1783 24
871-0007 -
§71-0010 ]
898-0045 20

M'!’:

Sl

';f_\_ a Redistribution or publication of this document

s ‘ by any means, is strictly prohibited.



